
Office of Water (MS-140) EPA 815-B-22-005 June 2022 

 

 
 

Comprehensive Performance Evaluation Protocol to 
Address Harmful Algal Blooms and Associated 
Cyanotoxins 
 
 
 
 
 

 
Prepared By: 

 
U.S. EPA Office of Water 

Office of Ground Water and Drinking Water 

Standards and Risk Management Division 
Technical Support Center 

26 West Martin Luther King Drive 
Cincinnati, Ohio 45268 
  



 

2 
 

TABLE OF CONTENTS 

Disclaimer........................................................................................................................................ 3 

1. Area-Wide Optimization Program (AWOP) and Harmful Algal Bloom/CYANOTOXIN (“HAB”) 
Treatment Optimization Background ............................................................................................. 4 
[...]
Assistant Superintendent 
HR Department 
Operator 
Operator 
Operator 
Operator 
 
 
CPE Team: 
USEPA Technical Support Center, 26 West Martin Luther King Drive, Cincinnati, Ohio 
45268 
Alison Dugan – 513-569-7122; Dugan.Alison@epa.gov 
Rick Lieberman – 513-569-7604; Lieberman.Richard@epa.gov 
Tom Waters – 513-569-7611; Waters.Tom@epa.gov 
 
USEPA Office of Research and Development, 26 West Martin Luther King Drive, Cincinnati, 
Ohio 45268 
Craig Patterson – 513-487-2805; Patterson.Craig@epa.gov 
 
Process Applications, Inc., 2627 Redwing Road, Suite 340, Fort Collins, Colorado 80526 
Bill Davis – 469-338-1823; waterbilldavis@gmail.com 
Larry DeMers –970-223-5787; ldemersco@aol.com 
 
State Environmental Protection Agency  
HAB Engineer 
HAB Coordinator 
Design Engineer 
Field Engineers/Staff/Inspectors 
  



 

14 
 

INTRODUCTION 
 
The Composite Correction Program (CCP)4 is an approach developed by the U. S. Environmental 

Protection Agency (USEPA) and Process Applications, Inc. (PAI) to improve surface water 

treatment plant performance and to achieve compliance with the Surface Water Treatment Rule 

(SWTR).  Its development was initiated by PAI and the state of Montana5, which identified the 

need for a program to address performance problems at its surface water treatment plants.  The 

approach consists of two components, the Comprehensive Performance Evaluation (CPE) and 

the Comprehensive Technical Assistance (CTA). 

A CPE is a thorough evaluation of an existing treatment plant, resulting in a comprehensive 

assessment of the unit process capabilities and the impact of the operation, maintenance, and 

administrative practices on performance of the plant.  The results of the evaluation establish the 

plant capability to meet the optimization goals and list a set of prioritized factors limiting perfor-

mance.  A CTA is used to improve performance of an existing plant by systematically addressing 

the factors limiting performance identified during the CPE. 

The implementation of the Interim Enhanced Surface Water Treatment Rule (IESWTR), promul-

gated in December 1998, required plants that serve greater than 10,000 customers to achieve less 

than 0.3 NTU (nephelometric turbidity units) turbidity in 95 percent of the monthly combined 

filter effluent samples and to monitor individual filter performance.  The requirement went into 

effect for all surface water treatment plants in 2005.  Research results and field experience have 

shown that just meeting the requirements of the IESWTR does not guarantee adequate protection 

against some pathogenic microorganisms, as evidenced by some waterborne disease outbreaks. 

Producing a finished water with a turbidity of less than or equal to 0.10 NTU provides much 

greater protection against pathogens like Cryptosporidium3.  This microorganism that passed 

 
4  Hegg, B.A., L.D. DeMers, J.H. Bender, E.M. Bissonette, and R.J. Lieberman, Handbook - Optimizing Water 

Treatment Plant Performance Using the Composite Correction Program, EPA 625/6-91/027, USEPA, 
Washington, D.C. (August 1998). 

5  Renner, R.C., B.A. Hegg, and D.F. Fraser, Demonstration of the Comprehensive Performance Evaluation 
Technique to Assess Montana Surface Water Treatment Plants, Association of State Drinking Water 
Administration Conference, Tucson, AZ (February 1989). 

3  Patania et al., Optimization of Filtration for Cyst Removal. American Water Works Association Research 
Foundation. Denver, CO. 1995. 



 

15 
 

through the public water supply was responsible for a large outbreak of Cryptosporidiosis in 

Milwaukee, Wisconsin in April 1993, where 400,000 people became ill, and nearly 100 deaths 

occurred.  Cryptosporidium cysts are extremely resistant to chlorine disinfection, necessitating 

optimization of physical removal of particles. 

Since the development of the CCP for optimization of surface water treatment plants for protec-

tion from microbial pathogens, PAI and the USEPA’s Technical Support Center (TSC) have 

adapted the CCP protocol to the additional public health parameters such as DBP control and 

distribution system optimization.  Given the recent concerns with harmful algal blooms (HABs) 

and their impact on surface water treatment plants in this state and nationwide, the State EPA, in 

partnership with TSC, has initiated a project to expand the CCP to include optimization for the 

removal of blue-green algae (cyanobacteria) cells and the reduction of associated toxins.  This 

CPE for the ABC Water Treatment Plant (WTP) represents the first of four developmental CPEs 

that will be conducted in the state focused on these performance goals. 

The following report presents all of the findings from this CPE and will hopefully provide ABC 

Water with valuable information that can be used to enhance and maintain water quality.  The 

CPE team would like to thank the plant staff and utility management for hosting this event and 

for taking the time to assist the team in completing the evaluation.  During the evaluation, utility 

staff members were very accommodating in providing plant information and sharing their 

experience and knowledge regarding treatment approaches to address HAB events.  This type of 

attitude represents a strong foundation for development of an optimization approach to address 

HAB events that public water systems may face in the future.  This report documents the 

findings of the CPE conducted at the ABC WTP on August 1-5, 2016. 

DESCRIPTION OF WATER TREATMENT PLANT 
 
Overview 

The ABC WTP is the main source of potable water for the unincorporated eastern portion of 

ABC as well as a nearby city and village.  Additionally, ABC Water has interconnections with a 

nearby village and another Water and Sewer Authority to provide purchased potable water on an 

emergency basis.  Potable water is delivered to approximately 17,000 direct consumers and a 



 

16 
 

total of 28,000 consumers, including purchased water in the neighboring communities.  ABC 

Water operates and maintains the system. 

Source Intake and Pump Station 
 
A schematic of the water treatment plant, provided by the utility, is shown in Figure 1.  The 

source water is supplied to the plant from an intake on a nearby lake, with an alternate supply 

available on a nearby river.  The Lake intake structure is located approximately 1,500 feet off-

shore at a depth of about eight feet, and the intake pumping station building is located along the 

southern bank of the lake.  Approximately 2,000 feet of raw water line connects the Lake intake 

to the raw water pump station.  An additional raw water line from an intake on the River is 

located northeast of the raw water pump station and 55 feet into the river.  This intake ties into 

the raw water line from the Lake intake with a length of approximately 200 feet of raw water 

pipe, and it is operating by way of a gate valve.  The River is typically only used in cold weather 

when frazil ice is a problem in the lake.  The water quality from the two sources tends to trend 

together.  Three raw water pumps within the pump station transport the raw water to the water 

treatment plant.  The plant has the ability to feed sodium permanganate at the intake pump 

station with a chemical feed point located on the pump discharge line.  Sodium permanganate 

was being fed during the CPE. 

A raw water sample line is located in the pump station, and it collects raw water from the wet 

well prior to permanganate addition.  Monitoring instrumentation includes a turbidimeter and pH 

meter.  Also located within the wet well is a data sonde, which captures and logs continuous data 

including: turbidity, phycocyanin, chlorophyll, pH, and dissolved oxygen.  These data are used 

by the operators to monitor for HABs and to adjust treatment during these events. 

Water Treatment Processes 
 
The ABC WTP utilizes conventional surface water treatment processes, including: coagulation, 

flocculation, sedimentation, filtration, and disinfection.  The reported plant capacity is 9.0 MGD.  

A pretreatment step precedes the conventional plant and includes four pretreatment basins, each 

equipped with two top-mounted axial flow impeller mixers, to allow for the addition of 

powdered activated carbon (PAC) and a secondary permanganate feed point, if necessary.  At the 

time of the CPE, no additional chemical or PAC was being added to the pretreatment basins.   



 

17 
 

 

 

FIGURE 1.  Schematic Removed. 



 

18 
 

The plant staff have experienced significant plugging problems with the PAC feed system to the 

pretreatment basins, and, as a result, have stopping using this feed location.  These basins do not 

have sludge removal but are drained and cleaned out in the fall. 

From the pretreatment basins, the water travels through a flume to the two rapid mix units.  At 

the time of the CPE, aluminum chlorohydrate (ACH) was being added to the rapid mix units for 

coagulation along with PAC for taste and odor and cyanotoxin control.  Additional chemicals, 

including caustic soda, permanganate, and polymer, can also be fed at this location. 

Flocculation and clarification are accomplished with three solids contact clarifiers.  Each unit has 

an inner flocculating zone, an outer settling zone, and an effluent collection system.  The solids 

contact clarifiers are operated in parallel.  Each clarifier is equipped with a turbidimeter to meas-

ure settled water turbidity, and an additional turbidimeter measures the combined settled water 

turbidity from a common outlet flume.  An online pH meter also measures the pH of the com-

bined settled water. 

From the solids contact clarifiers, settled water travels to the filter building through a common 

flume, where flow is divided among two trains of four-cell cluster filters.  Filtration in the plant 

is achieved through eight filter cells equipped with dual-media anthracite and sand.  Each filter 

effluent is sampled.  The samples are transferred to turbidimeters and particle counters located 

on the operating floor, using high suction lift sample pumps.  Backwash supply is provided by 

the filters in service and supplemented by the high service pump discharge.  Air scour is also 

provided as part of the filter backwash procedure.  The filters have the ability to function in 

filter-to-waste mode following a backwash or during filter startup. 

Filtered water flows to a common transfer wet well, where the combined filter effluent turbidity 

is sampled and directed to a continuous turbidimeter.  Sodium hypochlorite is injected into the 

wet well before filtered water is pumped to the clearwells.  Three vertical turbine transfer pumps 

pump water from the transfer wet well to two ground level clearwells.  Located on the discharge 

line of the transfer pumps are injection points for the addition of caustic soda, fluoride, and a 

poly/orthophosphate blend corrosion inhibitor.  Each clearwell holds a volume of 625,000 gal-

lons of water, and both are constructed of concrete with fiberglass domes.  The clearwells are 

baffled, operate in parallel, and are utilized for disinfection contact time.  Treated water is 



 

19 
 

pumped to the distribution system from a 30-inch suction line from the clearwells by way of 

three horizontal, centrifugal high service pumps.  An additional feed point for chlorine also exists 

on the high-pressure discharge line manifold to boost levels after the clearwells, if needed.  A 

sampling location after the high service pumps is used to measure pH and chlorine residual of the 

finished water as well as to take other compliance samples. 

Waste filter backwash water is collected in a backwash holding tank and is pumped to sludge 

lagoons.  Sludge from the solids contact clarifiers is also sent to the two sludge lagoons.  A 

NPDES permit allows decant from the lagoons to be discharged to a receiving stream. 

PERFORMANCE ASSESSMENT 
 
Historical Performance Assessment 
 
Optimized performance, for the purposes of this CPE report, represents performance beyond the 

Surface Water Treatment Rule (SWTR) requirements.  To achieve optimized performance, a 

water treatment plant must demonstrate that it can take a raw water source of variable quality and 

produce consistent, high quality finished water.  In addition, the performance of each treatment 

unit process must demonstrate its capability to act as a barrier against the passage of particles at 

all times. 

Administration Assessment 
 
An assessment of the administration of the ABC WTP and its possible effect on plant 

performance was performed by collecting information through interviews in the following 

general areas:  utility structure, vision, mission, water quality goals, reporting, data review, 

management style, communications, planning, plant coverage, financial management, and spend-

ing authority.  Two possible administrative issues were identified that could potentially affect 

performance.  These issues, as well as others, are considered in subsequent sections of the report: 

• Individual filter effluent turbidity data review and reporting, and 

• Formal adoption of optimization turbidity goals for unit process performance. 

  



 

20 
 

Historical Water Quality Performance Assessment 
 
Turbidity and Disinfection – Historical turbidity data were collected from three sources during 

this CPE.  Monthly ““Sanitary Engineers Reports”,” which are in spreadsheet format and 

generated by the ABC Regional WTP SCADA system, served as one source of historical data.  

These reports contain data that are collected from online instrumentation and from laboratory 

bench analyses entered and stored in the water treatment plant SCADA system.  Data from these 

monthly reports were provided to the CPE team in electronic format, which allowed for direct 

copying and pasting of data into an Optimization Assessment Spreadsheet (OAS) that is used to 

assess performance against the optimization goals for turbidity. 

Operators’ daily log sheets, in hard copy format, were a second source of historical data that 

were provided to the CPE team onsite in the form of paper copies.  These logs were especially 

useful in assessing the performance of the three up-flow clarifiers.  Members of the CPE team 

determined the maximum daily turbidity values from each individual clarifier and entered these 

values into the OAS. 

A third source of historical turbidity data used by the CPE team was a Hach SC200 Controller, 

which stores and transmits data from the Hach 1720E Turbidimeters, measuring individual filter 

effluent (IFE) turbidity values for filter No. 2 and No. 4.  These data were downloaded from the 

controller and used to compare the IFE values from those two filters against the same IFE values 

obtained from the ““Sanitary Engineers Reports”” generated by the SCADA system.  This was 

done to check on the integrity of the data that were generated by the turbidimeters and then 

transmitted electronically to the SCADA system, which stores and generates reports from the 

data.  Filter No. 4 was selected for this analysis because the data can be accessed from the SC200 

Controller.  Turbidity data from the other filters were stored and transmitted via SC100 

Controllers, and these data were not accessible by the CPE team. 

Historical performance was generally assessed over a 12-month time period, starting on 

August 1, 2015 and ending on July 31, 2016.  Table 1 describes in more detail the exact source 

of the data used in the CPE performance assessment. 

  



 

21 
 

TABLE 1.  CPE Turbidity Performance Analysis; Data Acquisition Description 

Performance Parameter Data Used in the CPE Performance Analysis 

Maximum Daily Raw Water Tur-
bidity Entering the Plant 

Maximum daily raw water turbidity data were obtained from monthly 